Serious Steel

827103
LAT MACHINE

ASSEMBLY
INSTRUCTIONS

PART# 6665201 1 REVISION 11/27/96

Download from Www.Somanuals.com. All Manuals Search And Download.



827103 LAT MACHINE ASSEMBLY INSTRUCTIONS

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

HARDWARE:

ITEM NAME/DESCRIPTION QTY
1. 3/8 TN WASHER ...ooeoeoeeeeee oo eeeeee e eeesseesessssseseeseseseesesssesssessesenssess s seessesesnss e 3
2. 172 TN WASHER ..cooeeeooeeeeeeeeeoe oo eeseeeseeeeseseeeeeseesssseessesesseseessenessessessssssmmsemssoeneeens 4
3, 3/8 IN LOCK WASHER ... oeooooosoee oo eeeeeese s eeseseesseseesssesssessssssesesmasssssssssesssesssssnssenees 2
4, 1/2 TN LOCK WASHER ..ooooooeoee oo eeeeeeeeseeeseeesesssssssssseemssssssessssssssssesssseesssssscssmssnssssssoones 1
5, 3/8 IN LOCK NUT oo eseeseesesessssssesssssessesesssmssssssssssssssssssssssssssssson 13
6. 1/2 TN LOCK NUT oo seereeresseeeseereeesssesesessssssnnssesasssssssssssassssssssssssssssssssnsessonss 3
7, RYL 0 B =10) 5 L e 2
8. 1/2 X 3 INBOLT werveeoeeeeseeceeosseeeeesesesesessssssessessesessesssssmmmmesesssssssssssssssseesessssssssssssssssssnss 4
9. 3/8 X 23/4 INBOLT ooooooeooeeeeeeeseseeseeseeeseeesseessesessssessesesesesssaesssssessemasssssssesseeesssssms 12
10. 3/8 X 3-1/8 INBOLT .oooooeooeoee oo seeesesesssesssessssessesssssessmmssssesessssssnsssssssssesses s 1
11. SNAPHOOK ... eeeeeeseses s sse st ssesessesssessssmmsassssssssssssmmssssss s ssnsss 3
12. QUICKLINK ..o oo es e e eer e s e 1
13. 3/8" STEP SPACER ....ocoooeereeeeoesesseessssseesseeseessesesessesesssesssssemmsnssssssssssssssnsssssssssssssesssons 10
14 CHAIN oo oo oo eeeeoee e eeeeessessesssesssseses s soesee s sesssomsserasnsssssnessnnns 1
15 2-1/2" OD END CAP ..ooomoeoeeeeoeoeoeeeoeeeeeeeeseeseeeeesesessessessssssssses sommssesessssssmsosssssssssssees s 2
16 3-1/2 OD X 3/8 ID PULLEY ...ooooooooreseeseseseoesesesossesesessesessesseesssseessssessmmesssssesssssssssenssras 7
17. CABLE ASSEMBLY .....oooooireoesveoooseeresesesessesseseesessessssseesssmensssessessssassssssssssssssseesssssssres 2
18. 3X 2 INEND CAP oo ese s sesessessssssessesene s eessmsesssesssesesse s 1
19. 1-1/4 IN . RUBBER BUMBPER ... eeeeeeeeeseressvensemssesssessonssssssssssssnesssesssssssseees 1
20. 13X 8" GRIP +.ooovvoeoeeveeoeeeeseseeseoesssseeeeseeseeeseesressesesseeessssssseesema e seesssemsssessesesresessssssisss e seoss 4
21. CARRIAGE GLIDE 1 X 1 woooooeooeeeoooeosooeeoesossccsseosseessssessssssssssssssensasssssssssssssnsasssssssssssssnns 8
22. 2-1/2 X 5-1/2" NON SKID STRIP ...oorrrreeoeeeeeeeereeeeeessssesessessnsesssssssssssssssssssasssessssasnssssts 2
23. 3/STD X 5 IN VINYL CAP ..o esesessessesssessasssessessssssssssssss s sssase 2
24. 2 SQ. END CAP ..ooooooeeeeeseeereeesssssesssesesessresessesssessssssesssssssssssssssmsn s sesssessssessssssons 4
25. 2 SQ. COVER CAP ..oooeeoeeeeeeeeeeeeeeeeeseereeresessssesssmmssssssssessssssssssssssssssssssssss e s sssees 2
26. 9/16 OD MUSHROOM CAP ....oooooooooooeoeeeemeseeesenssssssssessesssssssssassesssssssssssssssssersssssnne 2
WELDMENTS/PARTS:

ITEM NAME/DESCRIPTION QTY
1. BASE WELDMENT ..o oeseeeeeeeeeeeeeeereeeeeesseeeees (6540903) .veooeeeeeoeeeeereeeeereeeenens 1
2. REAR UPRIGHT WELDMENT ... (6512003) —.vvooooeeeeeeeeeee e 1
3, WEIGHT CARRIAGE WELDMENT ........ororrrrrrr (6546303) ..o, 1
4. FRONT UPRIGHT WELDMENT..........ovooveeeccrersrre (6541103) oo 1
5, LAT BAR WELDMENT ......orovvoooeeeeseseessoeeessesssssreeeee (6275302) oo ]
6. LOW ROW BAR WELDMENT .......oooiooeeerrsrrreresrrr (6274402) oo 1
7, BOOM WELDMENT .....oooommrveeeerseeeseosessssssssssssssesee (6511303) oo 1
8. PAINTED CONNECTOR .....ooooiomerrerreerreeesreeeseeeereeees (6542403) ..o 2
9, SEAT PAD ..o eeeeeresesessseeseeses s (6664802) ..o 1
10. PO LD :10)0 518 TN N 3 CXT13) DO 2
11. ROLLER PAD SHAFT ..o (6485301) ..ooomeeeoeeeee e 1
PART¥ 6665201 2 REVISION 11/27/96

Download from Www.Somanuals.com. All Manuals Search And Download.



827103 LAT MACHINE ASSEMBLY INSTRUCTIONS®

3

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

I

————BOLT LENGTH——

BOLT LENGTH RULER:

1. Insert one (1) 2" END CAP and two (2) 2-1/2" OD END CAPS into the open ends of the BASE.

2. Apply two (2) 2-1/2" X 5-1/2" NON SKID STRIPS to the BASE as shown on drawing.

3. Insert two (2) 2" END CAPS into the open ends of the FRONT UPRIGHT.

1. Insert one (1) 3 X 2" END CAP into front end of the BOOM and slide two (2) 3/8 ID X 5" VINYL .

CAPS over lat bar hooks.

3. Insert one (1) 2" END CAP into the top of the REAR UPRIGHT. Install two (2) 2" COVER CAPS over the
bottom ends of the REAR UPRIGHT.

6. Assemble two (2) + X 7" ROLLER PADS to the FRONT UPRIGHT using one (1) ROLLER PAD SHAFT and
two (2) MUSHROOM CAPS.

PART# 6665201 3 REVISION 11/27/96

Download from Www.Somanuals.com. All Manuals Search And Download.



DASH MO | I

01 1AS MIOEZ |

3/8 IN FLANGE SPACER (6)

3/8 X 2-3/4 IN BOLT (3) WLDMT, BCOM

CARRIAGE GUIDES (4) BOTH ENDS - \M
Rl ‘WLDMT, CARRIAGE
5 IN VINYL SLEEVES (2) \\ gy
= 1
i
w M 3X2IN END CAP m |
1
|
3/8 X 2-3/4 IN BOLT (9) i
ETAIL A m _
1 )
. A ' _ CARRIAGE_STOP
~ ——— ) N " H
// / ./|L\N X 3 IN BOLT _ _ m - 1-1/4 IN SQ RUBBER BUMPER
g []
3-1/2 x 1 IN PULLEY (7) _ 1 _@. :
]
i\u\m X 2 iN BOLT (2) _ _ __
H _ : 1/2 X 3 IN BOLT
_ ! AT
WLDMT. FRONT UPRIGHT N ) \w 1/2 IN LOCKWASHER
m gty 1/2 IN LOCKNUT
i ~\\\
- 1/2 IN WASHER (2)

4
WLDMT, REAR _UPRIGHT l\

AL

|\\ L. | ) .
—_— ‘
SEAT_PAD ! 2 IN SQ COVER CAP (2) ~—

3/8 IN FLANGE SPACER (4)

3/8 X 3-1/4 IN BOLT

3/8 IN LOCKWASHER (2)

e b
//
./

3/8 IN WASHER (3)

1/2 X 3 IN BOLT (2)

2-1/2 IN OD END CAP (2) |\\

@ WLDMT, SASE
2 IN SQ END CAP (4)

2-1/2 X 5~-1/2 IN NON SKID STRIPS (2)

SNAPHOOK (3)

LAT BAR

1 X B IN GRIP {4)

LOW ROW BAR

REVISIONS

nev] DESCAPTIN G W] My |

_ L1

NOTE: CABLE MUST BE ROUTED
OVER BOLTS ATTACHING TOP
BOOM TG MAIN UPRIGHT.

\Lml

4|

oc_nx_._ZK'\

CABLE ROUTING DIAGRAM

PARABODY,

RAMSEY, MINNESOTA

INC.

PR ASSY INST, 827103

SZE TR WA

- 66652

~ acM_] 19e [F° I s 12

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

